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1. GENERAL INFORMATION
1.1 EUT DESCRIPTION

Product Name:

GIS Data collector

Model Name:

loka/XF300/XF200/MG868H

Hardware Version:

V0.5

Software Version:

V1.0_B1.0_R02.00.06.00

RF Exposure Environment:

Uncontrolled

Bluetooth

Frequency Range:

2400MHz~2483.5MHz

Type of Modulation: GFSK(1 Mbps), = /4-DQPSK(2 Mbps),
8-DPSK(3 Mbps)

Channel Separation: 1MHz

Channel Number: 79

Antenna Type: Internal

Antenna Peak Gain: 0.5dBi

WIFI

Frequency Range: 2400MHz~2483.5MHz

Type of Modulation: DSSS/OFDM

Channel Separation: 5MHz

Channel Number: 13

Antenna Type: Internal

Antenna Peak Gain: 1.0dBi

Component

AC Adapter: Model Name:P12USB050200

Input: AC 100-240V 50/60Hz

Output: DC 5V/2A
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1.2 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: Bluetooth CHO

Mode 2: Bluetooth CH39

Mode 3: Bluetooth CH78

Mode 4: 802.11b CH1

Mode 5: 802.11b CH7

Mode 6: 802.11b CH13

Mode 7: 802.11g CH1

Mode 8: 802.11g CH7

Mode 9: 802.11g CH13

Mode 10: Data exchange

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show
the worst result on this report.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009
and FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209
and 15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.3.2 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak
and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.4.2 of ANSI C63.4: 2009.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:
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Test Item FCC IC Result
Channel Separation §15.247 (a) RSS 210 A8.1 P
Minimum Hopping Channel §15.247 (a) RSS 210 A8.1 P
Occupied Bandwidth §15.247 (a) RSS 210 GEN 4.6 P
6 dB bandwidth §15.247 (a) RSS 210 GEN 4.6 P
Dwell Time §15.247 (a) RSS 210 A8.1 P
Power spectral density §15.247 (e) RSS 210 A8.2 P
Peak Output Power (Conduction) | §15.247 (b) RSS 210 A8.4 P
Spurious Emissions (Conduction) | §15.247 (d) RSS 210 A8.5 P
Band edge measurement §15.247 (d) RSS 210 A8.5 P
§15.247 (d)
Spurious Emissions (Radiation) §15.35 (b) RSS 210 A8.5 P
§15.209 (a)
AC Power Line Conducted §15.207 (a) RSS 210 GEN 7.2 =
Emissions §15.107 (a) ICES-003
Radiated Emissions §15.109 (a) ICES-003 P

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a

coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4
Radiated disturbance 4.2
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3.3 TEST EQUIPMENT LIST
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Equipment Manufacturer Model Serial No. Due Date
Receiver Agilent N9038A MY51210142 | 2013/09/28
Wireless Connectivity .
Test Set Agilent N4010A MY49080305 | 2013/09/28
Loop Schwarzbeck FMZB1519 1519-020 2013/09/27
Antenna
LISN R&S ENV216 100069 2013/07/29
3m Chamber & ETS-LINDGREN FACT-3 CT-0000336 | 2013/11/27
Accessory Equipment
Microwave Preamplifier | EM Electronics EM30180 3008A02425 2014/03/01
Power Splitter Agilent 11667C/ 52401 | MY53806148 | 2014/03/01
Weiss-Voetsch
. Environmental
Cold-heat climate test Testing C. 180, -40 546860026200 2013.12 4
chamber . 10
Instrunments(Taica
ng) Co., Ltd.
DC Power Supply Agilent 6612C MY43002989 2014.01.16
Bilog Antenna Schwarzbeck VULB9160 9160-3316 2013.10.17
VHF-UHF-Biconical Schwarzbeck VUBA9117 9117-263 2013.10.17
Antenna
Broad-Band Hom Schwarzbeck | BBHA9120D | 9120D-942 | 2013.10.17
Antenna
Broad-Band Hom Schwarzbeck BBHA9120D | 9120D-943 2013.10.17
Antenna

The measuring equipment utilized to perform the tests documented in this report has been
calibrated once a year or in accordance with the manufacturer's recommendations, and has
been calibrated by accredited calibration laboratories.

3.4 SUPPORT EQUIPMENT

Equipment Manufacturer Model Serial No. Due Date

Signal Generator Agilent N4010A MY50140938 | 2013/08/27
PC Dell D5032 / /
Monitor Dell M114 / /

3.5 TEST FACILITY

All test facilities used to collect the test data are located at 1/F, B2 Wing, ZTE plaza,

Keji Road South, Shenzhen, Guangdong, China.. The site and apparatus are constructed in
conformance with the requirements of ANSI C63.4: 2009, CISPR 16-1-1 and other
equivalent standards. The laboratory is compliance with the requirements of the ISO/IEC/E
17025.

3.6 TEST SETUP CONFIGURATION
The information contained within this report is intended to show verification of
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compliance of the EUT to the requirements of CFR 47 FCC Part 15.247 and RSS-210.
ZTE has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report and
defined as:

1. Setup EUT and communication antenna.

2. Power on EUT and establish Bluetooth and WIFI connection by the simulator SG.

3. Perform test. TEST Mode Bluetooth and WIFI (keeping the EUT data transmission with
SG).
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4. CHANNEL SEPARATION
4.1 TEST SETUP

1
L

Fower Divider

EUT
Spectrum Analyzer O——
Base Station
4.2 LIMITS

Limits =25 kHz or 20 dB bandwidth of hopping channel

4.3 TEST PROCEDURE

The EUT have its hopping function enabled. Use the following spectrum analyzer settings:
Span = wide enough to capture the peaks of two adjacent channels

Resolution (or IF) Bandwidth (RBW) = 1% of the span

Video (or Average) Bandwidth (VBW) =2 RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. Use the marker-delta function to determine the separation
between the peaks of the adjacent channels.
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4.4 TEST RESULT

GFSK
Channel Separation: 1.000MHz

Marker 3 2.439992000000 GHz i Avg Type: Yoltage
PNO: Wide Trig: Free Run Avg|Held:>100/100
PREAMP IFGain:Low #Atten: 20 dB

ﬂ"'-' gzjie..|:::|..- Ref 96.99 dBpV

. Span 3.000 MHz
#Res BW (CISPR) 120 kHz #VBW 100 kHz Sweep 1.00 ms (1001 pts)

MKR MODE TRC) SCL X v FUNCTION | FUNCTIONWIDTH|  FUNCTION VALUE
1 2441000 GHz 85,228 dBuv
pd N 11| f 2.441 996 GHz 85.520 dBuvY

=l N1 2.439 992 GHz 85312 dBuVY
« (I N

8-DPSK
Channel Separation: 1.000MHz

#Res BW (CISPR) 120 kHz #VBW 100 kHz

MER MODE| TRC) SCL # ' FUNCTION FUNCTION WIDTH FUNCTIOM WALUE

1IEEEEE 2,441 000 GHz 79¢620dBpv| | 1 ]
el N[ 1 [ F | 2.441 999 GHz 19878dBmv| [ ]

N20DWDO~00 AW

oy




Report No. : ZZ20130515002-1 ZTE Corporation Page 13 of 116

5. MINIMUM HOPPING CHANNELS
5.1 TEST SETUP

.
|

Fower Divider

EUT
Spectrum Analyzer O
Base Station
5.2 LIMITS

Limits =15 Channels

5.3 TEST PROCEDURE

The EUT have its hopping function enabled.

Use the following spectrum analyzer settings:

Span = the frequency band of operation

RBW = 1% of the span

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. It may prove necessary to break the span up to sections, in order
to clearly show all of the hopping frequencies.
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5.4 TEST RESULT

GFSK
Hopping Channel: 79 channels

SEMNSEIMT Ay ALTGMN OFF O7:47:56.8M apr 22, 2013
Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Held:>100/100

IF Gain:Low Atten: 10 dB

PRE A

Sweep Time 10.0 m

Mkr1 2.417 104 0 GHz

Ref 0.00 dBm -6.653 dBm

1
Ir-\l.—-."lr-'\ r—\i.-—-.v!—\:ﬁllmlrr—-. \f‘ll'. '|..|' '|'|" ‘I.- 1 U i A T ﬂ- .lr 1rr--\" 'L.r"- IJj‘r 1..|" 1 JI'L.--. "f". 1,- 1.'.“-‘.,.—-..'[-"'\'_" ‘\Ia' ! IH "‘(.'“hl’ g! j—lll—r_"rﬁljl_""r-\l'lr‘. H—“-".'_.Ilf'\ ‘ll'

Start 2.39000 GHz Stop 2.45050 GHz
#Res BW 620 kHz #VBW 1.0 MHz #Sweep 10.0 ms (1001 pts)

FREL SEMNSE:IMT A ALIGM OFF 07:50:33 AM Apr 22, 2013
Avg Type: Log-Pwr
PNO: Fast Ly Trig:Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB

RF PRES 50 O

Mkr1 2.417 104 0 GHz
s 1=111

L n.ru“nll-
VIR PP N1 NP P [T O

Start 2.45050 GHz Stop 2.50000 GHz
#Res BW 620 kHz #VBW 1.0 MHz #Sweep 10.0 ms (1001 pts)
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8-DPSK
| REPRESEL [50% AC | CORREC | [ SEMSE:INT] [ MALIGN OFF [ 06:38:46 PM Jul02, 2013
Video BW 1.0 MHz Avg Type: Voltage
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB

Mkr1 2.442 000 0 GHz
10 dBidiv Ref 0.00 dBm -27.221 dBm

i ----------

Start 2.39000 GHz Stop 2.45050 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts)

| RPPRESEL | S0Q  AC L CORREC | [ SENSE:NT] [ AGLIGNOFF | 06:42:04 PMUI0Z, 2013
Avg Type: Voltage FEE
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB

1LO gBIdiv Ref 0.00 dBm

...................

Start 2.45050 GHz Stop 2.50000 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts)
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6. OCCUPIED BANDWIDTH
6.1 TEST SETUP

1
L

Fower Divider

EUT
Spectrum Analyzer O—
Base Station
6.2 LIMITS

Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

6.3 TEST PROCEDURE

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB or 20 dB bandwidth, centered on a channel
RBW = 1% of the 6 dB or 20 dB bandwidth

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB or 20 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB or 20 dB bandwidth of the emission. If this value varies with different modes
of operation (e.g., data rate, modulation format, etc.), repeat this test for each variation.
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6.4 TEST RESULTS

Channel | 20dB bandwidth (MHz) | 99% bandwidth (MHz)
GFSK

BT CHO 1.121 0.86829
BT CH39 1.125 0.87957
BT CH79 1.121 0.85767
8-DPSK

BT CHO 1.287 1.1894
BT CH39 1.282 1.2069
BT CH79 1.309 1.1984
DSSS

802.11b CH1 17.01 13.743
802.11b CH7 16.72 13.773
802.11b CH13 17.09 13.865
OFDM

802.11g CH1 19.19 16.425
802.11g CH7 19.69 16.419
802.11g CH13 19.01 16.418
GFSK

Bluetooth Channel O

VBW 20.000 kHz Center Freq: 2.402000000 GHz
7 Trig: Free Run Avg|Hold:>10/10

[
#IFGain:Low #Atten: 20 dB

Ref 1.00 dBm

#Res BW 20 kHz #VBW 20 kHz

Occupied Bandwidth Total Power

868.29 kHz

Transmit Freq Error -52.371 kHz OBW Power
x dB Bandwidth 1.121 MHz x dB

Radio Std: Mone

Radio Device: BTS

Span 3 MHz
Sweep 1947 ms

-2.72 dBm

99.00 %
-20.00 dB
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Bluetooth Channel 39
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: Nene

(=) Trig: Free Run Avg|Hold:>10/10
ZIFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 1.00 dBm

1} \
| AL L . :
Ao 'l"'ﬁ&w'ﬂ.m"'l-,-ﬂ.ym.ﬁﬂl' H o 41""'"'""'“ J'f"*'puth..m--'wm-\,\r ERRN Ty

Center 2.441 GHz Span 5 MHz
#Res BW 20 kHz #VBW 20 kHz Sweep 19.47 ms

Occupied Bandwidth Total Power -5.12 dBm

879.57 kHz

Transmit Freq Error -54.583 kHz OBW Power 99.00 %
x dB Bandwidth 1.125 MHz x dB -20.00 dB

Bluetooth Channel 78

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
v Trig: Free Run Avg|Held:>10/10

,u||:(;ain;|_nwl_._' #Atten: 20 dB Radio Device: BTS

Ref 1.00 dBm

-".-"'1 |1-
| I,-‘ [ ) !
o l."w""h'l." Y, J-'rrL.'l,:“'erA S e ]\

Span 5 MHz
#Res BW 20 kHz #VBW 20 kHz Sweep 19.47 ms

Occupied Bandwidth Total Power -2.01 dBm

857.67 kHz

Transmit Freq Error -53.491 kHz OBW Power 99.00 %
x dB Bandwidth 1.121 MHz x dB -20.00 dB




Report No. : ZZ220130515002-1 ZTE Corporation Page 19 of 116

8-DPSK
Bluetooth Channel 0

#VBW 20 kHz Sweep 15.13 ms

Occupied Bandwidth Total Power -19.8 dBm

1.1894 MHz

Transmit Freq Error -60.729 kHz OBW Power 99.00 %
x dB Bandwidth 1.287 MHz x dB -20.00 dB

Bluetooth Channel 39

10 dBidiv Ref -20.00 dBm

N I AU | I B

Occupied Bandwidth
1.2069 MHz

Transmit Freq Error -60.147 kHz OBW Power 99.00 %
x dB Bandwidth 1.282 MHz x dB -20.00 dB
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Bluetooth Channel 78

10 dBldiv Ref -20.00 dBm

#VBW 20 kHz Sweep 15.13 ms

Occupied Bandwidth Total Power -19.8 dBm

1.1954 MHz

Transmit Freq Error -60.331 kHz OBW Power 99.00 %
x dB Bandwidth 1.309 MHz x dB -20.00 dB

802.11b channel 1

Marker 1 2.4217 GHz Center Freq: 2.412000000 GHz Radio Std: None
(==} Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #HAttan: 10 dB Radie Device: BTS
Mkr1 2.4217242 GHz
Ref -10.00 dBm -78.776 dBm

Center 2.412 GHz Span 52.1 MHz
#Res BW 20 kHz #FVBW 20 kHz Sweep 202.8 ms

Occupied Bandwidth Total Power -1.85 dBm
13.743 MHz

Transmit Freq Error -16.749 kHz OBW Power 99.00 %

x dB Bandwidth 17.01 MHz x dB -20.00 dB
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802.11b channel 7

Span 50.000 MHz Center Freq: 2.442000000 GHz = Radio Std: None
(==} Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radie Device: BTS

Mkr1 2.4425384 GHz
Ref -10.00 dBm -31.025 dBEm

Center 2.442 GHz
#Res BW 20 kKHz #FVBW 20 kKHz Sweep 194.6 ms

Occupied Bandwidth Total Power -6.19 dBm
13.773 MHz

Transmit Freq Error -11.324 kHz OBW Power 99.00 %
x dB Bandwidth 16.72 MHz x dB -20.00 dB

802.11b channel 13

Span 50.000 MHz Center Freq: 2.472000000 GHz Radio Std: None
o) Trig: Free Run Avg|Hold>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS
Mkr1 2.471375 GHz
Ref -10.00 dBm -33.959 dBm

1
._..J“‘M"‘.L'J'Q _;‘h.‘ur L~ "-.;'\ {

A Asal

Center 2.472 GHz
#Res BW 20 kHz #FVBW 20 kHz Sweep 194.6 ms

Occupied Bandwidth Total Power -7.12 dBm

13.865 MHz

Transmit Freq Error 58.214 kHz OBW Power 99.00 %
x dB Bandwidth 17.09 MHz x dB -20.00 dB
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802.11g channel 1
Center Freq 2.412000000 GHz
I

#IFGain:L ow

5 Trig: Free Run

ZTE Corporation Page 22 of 116

Center Freq: 2.412000000 GHz e Radie Std: None
Avg|Hold:>10/M0

RAtten: 10 dB Radie Device: BTS

Ref -10.00 dBm

Occupied Bandwidth

#VBW 20 kHz Sweep 194.6 ms

Total Power -4.67 dBm

16.425 MHz

Transmit Freq Error
x dB Bandwidth

802.11g channel 7
Center Freq 2.442000000 GHz

[
#HIFGain:L ow

-13.186 kHz
19.19 MHz

5 Trig: Free Run

99.00 %
-20.00 dB

OBW Power
x dB

Center Freq: 2.442000000 GHz e Radio Std: None
Avg|Hold:>10/10

RAtten: 10 dB Radie Device: BTS

Ref -10.00 dBm

Mkr1 2.44575 GHz
-30.556 dBm

.1

'rf‘NJ’"1|JJ'|Jl-’f\l]JI"|'l"JWﬁ”"‘"-'l\‘"l‘h‘]'ﬂfﬁ}lr\'“j"r Wik

Center 2.442 GHz
#Res BW 20 kHz

Occupied Bandwidth

#FVBW 20 kHz Sweep 194.6 ms

Total Power -5.81 dBm

16.419 MHz

Transmit Freq Error
x dB Bandwidth

-12.768 kHz
19.69 MHz

99.00 %
-20.00 dB

OBW Power
x dB
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802.11g channel 13
Span 50.000 MHz

(== Trig: Free Run
#IFGain:Low

ZTE Corporation

Center Freq: 2.472000000 GHz
Avg|Held:>10/10
#Atten: 10 dB

Page 23 of 116

Radio Std: None

Radie Device: BTS

Ref -10.00 dBm

i

Hw‘.,if&di LJHI'\"."J'![JJ"'TH

r.‘r].""'l'"“l.

Center 2.472 GHz
#Res BW 20 kHz

Occupied Bandwidth

‘1
il

ﬁ'f’!m.ul-‘.'.'ﬂM‘h‘ﬂ*.’-"m'ﬂ.* Wﬂ-‘fﬂ‘rﬁ-ﬂ'i'ﬁ'.b.rn-vwa

#FVBW 20 kHz

Total Power

16.418 MHz

Transmit Freq Error
x dB Bandwidth

-31.660 kHz
19.01 MHz

OBW Power
x dB

Sweep 194.6 ms

-7.15 dBm

99.00 %
-20.00 dB
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/. 6 DB BANDWIDTH
7.1 TEST SETUP

Fower Divider

EUT
Spectrum Analyzer O
Base Siation
7.2 LIMITS

Limit =500 kHz

7.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance V03 r01 April 9, 2013

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel
RBW=100KHz

VBW = 3 x RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB bandwidth of the emission.

If this value varies with different modes of operation (e.g., data rate, modulation format, etc.),
repeat this test for each variation.

7.4 RESULTS & PERFORMANCE

Measured 6dB

Ch I Mod . Limit (kH Result
anne ode bandwidth (MHzZ) imit (kHz) esu
802.11b 10.02 2500 Pass
1 (2412MHz)
802.11g 16.14 =500 Pass
7 (2442 MHz) 802.11b 10.16 =500 Pass
V4
802.11g 16.58 2500 Pass
802.11b 9.86 =500 Pass

13 (2472 MHz)

802.11g 16.35 2500 Pass
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8. DWELL TIME
8.1 TEST SETUP

)
]

Fower Divider

EUT
Spectrum Analyzer O
Base Station
8.2 LIMITS

Limits <400.00ms

8.3 TEST PROCEDURE

The EUT must have its hopping function enabled.

Use the following spectrum analyzer settings:

Span = zero span, centered on a hopping channel

RBW < Channel Separation

VBW = RBW

Sweep = as necessary to capture the entire dwell time per hopping channel

Detector function = peak

Trace = max hold

If possible, use the marker-delta function to determine the dwell time. If this value varies with
different modes of operation (e.g., data rate, modulation format, etc.), repeat this test for
each variation.

8.4 TEST RESULTS

GFSK
Packet N x(ms) Calculation formula Result(T)(ms)
DH1 2 0.392 1600 1600 1254
= xxx(0.4x79)= xxx31.6
79x N TN
DH3 4 1.648 DH1 N=2: 263.68
DH3, N=4;
DH5 6 29 DHS, N=6 309.33




Report No. : ZZ20130515002-1 ZTE Corporation Page 26 of 116
8-DPSK
Packet N x(ms) Calculation formula Result(T)(ms)
DH1 2 0.408 1600 1600 130.56
T xxx(0.4x79)= xxx31.6
19%x N T9x N
DH3 4 1.660 DH1 N=2: 265.6
DH3, N=4;
DH5 6 2.91 DHS, N=6 310.4
GFSK

Single Channel-DH1 packet

Ref 20.00 dBm

.

?¢WWﬂHWHWH#ﬁﬂMW%ﬂWFWq%ﬂMWmﬁ

Center 2.402000000 GHz
Res BW (CISPR) 1 MHz

MER MODE| TRC| SCL

N 1]t 980.0 20 28 0 ]

bl mam

#VBW 1.0 MHz

Mkr1 980.0 s
-20.72 dBm

NMWWMWWWWWW

Span 0 Hz

Sweep 2.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUMCTION YALUE




Report No. : ZZ20130515002-1 ZTE Corporation Page 27 of 116

Single Channel-DH3 packet

Mkr2 2.520 ms
Ref 20.00 dBm -20.89 dBm

*

A

Center 2441000000 GHz Span 0 Hz|
Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 4.000 ms (1001 pts)

|MF‘ MODE| TRC| SCL FUNCTION FUNCTION %10 TH FUNCTION VALUE

‘ ANt el 2i0deml o T T

| ﬂ!ﬂ__;!ﬁ

Single Channel-DH5 packet

Mkr2 3.430 ms
Ref 20.00 dBm -21.68 dBm

(NN O

Center 2.480000000 GHz Span 0 Hz
Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts)

MER MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION aLUE

N [1]t] 530.0 21 42dem | ]

e
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8-DPSK
Single Channel-DH1 packet

Center 2.480000000 GHz
Res BW (CISPR) 1 MHz

Center 2.480000000 GHz
Res BW (CISPR) 1 MHz #VBW 1.0 MHz

MER| MODE| TRC| SCL FUNCTION FUNCTION WADTH FUMCTION WALLE

1 Il'lllll—m 33 M4d8m| 0 0000 00|
Al N [1[t]  3324ms] 3386dBm| [ 000000 00|
N A
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Single Channel-DH5 packet

Center 2.480000000 GHz
Res BW (CISPR) 1 MHz #VBW 1.0 MHz

MKR| MODE| TRC SCL FUNCTION FUMNCTION %/IDTH FUNCTION YALUE

4 N [1]¢t] 1.800 ms 26 49dBm| | 00000 00|
A N [1]¢t] 4.710 ms 2637dBm| [ 000000 00O
-rr -+ [ ]
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9. POWER SPECTRAL DENSITY

9.1 TEST SETUP

Page 30 of 116

EUT

9.2 LIMITS

Fower Divider

Spectrum Analyzer

Base Station

Limits

<8dBm

9.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance V03 rO1 April 9, 2013
Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.
Set the RBW to: 3 kHz < RBW < 100 kHz.
Set the VBW = 3xRBW.

Detector = peak.
Sweep time = auto

couple.

Trace mode = max hold.
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

9.4 RESULTS & PERFORMANCE

Channel Mode Measured level (dBm) | Limit (dBm) Result
802.11b -1.04 <8.00 Pass

1 (2412MHz)
802.11g -10.24 <8.00 Pass
802.11b -0.58 <8.00 Pass

7 (2442 MHz)
802.11g -11.37 <8.00 Pass
802.11b 1.25 <8.00 Pass

13 (2472 MHz)
802.11g -12.28 <8.00 Pass
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10. PEAK OUTPUT POWER (CONDUCTION)

10.1 TEST SETUP

BT:
EUT Fower Divider
Spectrum Analyzer o
Base Station
WIFI:

- Spectrum analyzer
EUT
10.2 LIMITS
Limits <30dBm

10.3 TEST PROCEDURE

BT:

After a radio link has been established between EUT and Base station, using spectrum
analyzer to measure the output power of the cell signal of the EUT, and record the max. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels:

Bluetooth: Low(0), middle(39) and High (78),
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Set the spectrum analyzer as RBW = 3MHz, VBW = 3MHz, Span = 10MHz, Sweep = auto
Detector = Peak, Trace mode = max hold

WIFI:

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), middle(7) and High (13).

Using Channel power measurement function of spectrum analyzer

and settings are: Integ BW = 20MHz RBW = 1MHz and VBW = 3MHz Trace = max hold
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10.4 RESULTS & PERFORMANCE

ZTE Corporation
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Bluetooth
Channel Peak power (dBm) Limit (dBm) Margin (dB)
GFSK

0 (2402MHz) 0.53 30 29.47
39 (2441MHz) 0.39 30 29.61
78 (2480MHz) 0.34 30 29.66

8-DPSK
0 (2402MHz) 0.24 30 29.76
39 (2441MHz) 0.32 30 29.68
78 (2480MHz) 0.31 30 29.69

802.11b

Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 4.61 30 25.39
7 (2442MHz) 4.75 30 25.25
13 (2472MHz) 5.10 30 249

802.11¢g

Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 4.73 30 25.27
7 (2442MHz) 5.00 30 25
13 (2472MHz) 5.37 30 24.63
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Bluetooth GFSK Channel 0

| RFPRESEL |50@ AC | CORREC | 08:11:19 PM Jul04, 2013

| ANALIGN OFF
Avg Type: Yoltage
PNO: Fast (o T1hg:FreeRun Avg|Hold:>100/100

IFGainsLow — Atten: 20 dB

SEMSE:INT]|

Mkr1 2.402 00 GHz

Center 2.402000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Bluetooth GFSK Channel 39

| REPRESEL | S0& AC | CORREC SEMNSEINT| | A\ALIGN OFF | 05:15:11 PM Jul 04, 2013
Avg Type: Voltage z
PNO: Fast 5 Ttig:Free Run Avg|Hold:>100/100

IFGain:Low ™ Atten: 20 dB

10 deidiv~ Ref 10.00 dBm
Log

Center 2.441000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Bluetooth GFSK Channel 78

| REPRESEL | 508  AC | CORREC | A\ALIGN OFF
Avg Type: Voltage
PNO: Fast L, Trig: Free Run AvglHold:>100/100

IFGain:Low —_ Atten: 20 dB

SENSE:INT]

| 02:19:40 PM JulD4, 2013

10 dBidiv ~ Ref 10.00 dBm
Log

Center 2.480000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Bluetooth 8-DPSK Channel 0

[ RFPRESEL |50&@  AC | CORREC

SEMSEINT] [ MALIGN OFF
Avg Type: Voltage
PNO: Fast Ly Trig: Free Run Avg|Held:=100/100

IFGain:Low —_ Atten: 20 dB

| D8:29:10 PM Jul 04, 2013

Mkr1 2.402 00 GHz
10 dBJdiv Ref 10.00 dBm 0.244 dBm

Center 2402000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Page 35 of 116
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Bluetooth 8-DPSK Channel 39

[ REPRESEL [S0& AC [ CORREC | [ SENSEINT] [ MALIGN OFF [ D2:26:00 PM JuI04, 2013
Avg Type: Voltage
PNO: Fast L, T1rig:FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.441 00 GHz

E%gBIdiv Ref 10.00 dBm 0.317 dBm

Center 2.441000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Bluetooth 8-DPSK Channel 78

X REPRESEL [S50%  AC | CORREC | | SEMSEINT| | MNALIGN OFF | 0:22:49 PM Jul 04, 2013
Avg Type: Voltage 4
PNO: Fast () Trig: Free Run Avg|Held:> 1001100

IFGain:Low Atten: 20 dB

Mkr1 2.480 00 GHz
10 gBFdw Ref 10.00 dBm 0.309 dBm

—

=

ENEEEEEELE
ENEEEEEERN
HNRRREEENN
ENEEREENE
NNEEEEEFAR
ENEEREEIED

Center 2.480000 GHz Span 10.00 MHz
#Res BW (-6dB) 3 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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802.11b channel 1

Channel Power

4.61 dBm /20 MHz

802.11b channel 7

Channel Power

4.75 dBm /20 MHz

ZTE Corporation

#/BW 3 MHz

Power Spectral Density

-68.40 dBm /Hz

#VBW 3 MHz

Power Spectral Density

-68.26 dBm 1Hz

Page 37 of 116



Report No. : ZZ220130515002-1 ZTE Corporation Page 38 of 116

802.11b channel 13

N
i
H
u
N
H
H
H
i
||

#VBW 3 MHz

Channel Power Power Spectral Density

5.10 dBm /20 MHz -67.91 dBm /Hz

802.11g channel 1

10 dBidiv Ref 5.00 dBm

#/BW 3 MHz

Channel Power Power Spectral Density

4.73 dBm 720 MHz -68.28 dBm /Hz
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802.11g channel 7

ST 17 T T T T T 1T [ ]
o D " i, i o A N I
0 I I S A A N N A
-.Hl------lh-

Center 2442 GHz
#VBW 3 MHz

Channel Power Power Spectral Density

5.00 dBm /20 MHz -68.01 dBm /Hz

802.11g channel 13

10 dBidiv Ref 5.00 dBm

#/BW 3 MHz

Channel Power Power Spectral Density

5.37 dBm /20 MHz -67.64 dBm /Hz
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11. SPURIOUS EMISSIONS (CONDUCTION)

11.1 TEST SETUP

Fower Divider

EUT
Spectrum Analyzer o
Base Station
11.2 LIMITS

Limit <(P-20dB)

Note: P is the highest level of the desired power

11.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz;VBW = RBW; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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11.4 RESULTS & PERFORMANCE

Bluetooth traffic mode GFSK

Channel 0; Below 30 MHz
Mkr1 12.488 0 MHz

1LO gBIdw Ref 15.01 dBm

MKER MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE
N [1]F] 12 4880 MHz 56. 324 @em | 7 ]
gy - ]
g [ " ]

Note: There is not any harmonic but for background noise below 30 MHz.

Channel 0; (30~1000) MHz

gBIdw Ref 15.01 dBm

art 30.0 MHz
tes BW (-6dB) 120 kHz #/BW 1.0 MHz

R MODE| TRC) SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE

IIIII-__—
A N[1[f]  86711MHz| 47447dBm| [ | |
AN [1[f]  64983MHz| 47527dBm| [ [ 00|
: | |
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Channel 0; (1~12.75) GHz

SBMW Ref 15.01 dBm

art 1.000 GHz
les BW (-6dB) 120 kHz #YBW 1.0 MHz

Rl MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUNCTION WVaLUE

III--__—

| N [1[f]  4866GHz| 41809dBm| | | |

| N[1[f]  7216GHz] 40004dBm| | | |
I B

Note: The Mark1 point is carrier.

Channel 0; (12.75~25) GHz

1LO§IBId|v Ref 15.01 dBm

#VBW 1.0 MHz

MER MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION WALUE

8 N [1]f] 19 963 GHz 42, 835 em | 00O 000
2 [N e A
e [ ! ! [ | |
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Bluetooth traffic mode 8-DPSK
Channel 0; Below 30 MHz

Mkr1 18.942 0 MHz

A A AT e A

#Res BW (CISPR) 120 kHz #VBW 1.0 MHz Sweep 3.20 ms (1001 pts)

MER| MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION WALLE

N[ 1] F ] 19 942 0 MHz 52, 792 ®em|l | ]
---_———_

1 ' ! !/ __________]
Note: There is not any harmonic but for background noise below 30 MHz.

Channel 0; (30~1000) MHz

1LogBldw Ref -10.00 dBm

#Res BW (CISPR) 120 kHz #VBW 1.0 MHz

MER MODE| TRC| SCL FUNCTION FUNCTION "IDTH FUNCTION YALUE

4 N [1[f] 630 95 MHz 56. 701 FT=T 01 I R
a ! ]
3 I e ) N
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Channel 0; (1~12.75) GHz

MKrd 7.439 GHz
-59.951 dBm

-B0.0 —

Sweep 27.0 ms (1001 pts)

MER| MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUMCTION “aLUE

1 mn-_&mm———
A N [1[f[]  2974GHz[ 60056dBm| [ [ |
&l N [1[f[  4466GHz] 63896dBm| [ [ |
(4 N [1[f[  5947GHz| &8852dBm| [ [ |
G N [1[f[ = 7439GHz| 69951dBm| [ [ |

L ' ________| |

Note: The Mark1 point is carrier.

Channel 0; (12.75~25) GHz

Mkr1 21.024 GHz
-61.254 dBm

#Res BW (CISPR) 9 kHz #VBW 27 kHz #Sweep 30.0 ms (1001 pts)

MKR| MODE| TRC| 5CL FUNCTIOM FUNCTION %IDTH FUNCTION YALUE

8 N [1]f] 21 024 GHz 51 254 FT=T 0 I R
y - r ]

& ! r ]
e ! ! ! ! ' _____________
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802.11b, traffic mode; Channel 01; Below 30 MHz

Mkr1 10.495 5 MHz

#VBW 1.0 MHz

MER MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION WALUE

NN [1]f] 10 495 5 MHz .76 493 ém | ]
I S

Note: There is not any harmonic but for background noise below 30 MHz.

802.11b, traffic mode; Channel 01; (30~1000) MHz

Ref -4.00 dBm

4. YRV STy YUY WP YR MR W T [ [P AP Wmmnw-w- Lo kg e = VLW, W | SO

Res BW (CISPR) 120 kHz #VBW 100 kHz Sweep 136 ms (1001 pts)

MKR| MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALLE

M N [1]f] 742 95 MHz £3. 132 @em [ ]

vd N [1]f] 445.16 MHz 82mM9dBm| [ ]
I N [1]f ] 500.45 MHz #0M4dBm| [ ]
N ' ]
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802.11b, traffic mode; Channel 01; (1~12.75 )GHz

Res BW (CISPR) 1 MHz #VBW 1 MHz Sweep 137 ms (1001 pts)

MKR| MODE| TRC| SCL FUMCTION FURCTION WIDTH FUNCTION VALUE

1 III-II__—
7d N [1[f[  4819GHz[ &6974Bm| | [ |
el N [1[f[ = 7239GHz[ 66576dBm| | [ |
‘A N[1]f]  2410GHz|  6645dBm|[ | 0000 [ 00000000 |

5 [N I I O R

Note: The Mark4 point is carrier.

802.11b, traffic mode; Channel 01; (12.75~25)GHz

Mkr1 19.435 GHz
E%gBIdiv Ref -4.00 dBm

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 30.7 ms (1001 pts)

MER MODE| TRC| SCL FUNCTION FUMCTION %/IDTH FUNCTION WaLUE

NN [1]f] 19 435 GHz 57. 247 ®em [ |
2 [ I I A N I

o ! ! ! [ [ [ |
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802.11g, traffic mode; Channel 01; Below 30 MHz

Mkr1 10.495 & MHz

#Res BW (CISPR) 1 MHz #/BW 1.0 MHz

MER| MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUMCTION WALLE

1 m--_mmm:a 78. 493 B8m| | 00| 00000
y 0 0 000]
T ' ' ' | | |

Note: There is not any harmonic but for background noise below 30 MHz.

802.11q, traffic mode; Channel 01; (30~1000) MHz

Ref -4.00 dBm

Res BWI(CISPR) 120 kHz #VBW 100 kHz

MKR| MODE| TRC| 5SCL FUMCTION FUMCTION WIDTH FUMCTION VALLE

1 III--__—
Al N [1[f] 44516 MHz| 80362dBm| | | |
] N [1[f]  95538MHz| 82048dBm| | | |
ey | |
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802.11g, traffic mode; Channel 01; (1~12.75 )GHz

Mkr4 9.636 GHz
-71.027 dBm

Stop 12.750 GHz

MKR| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUMCTION VALUE

1 IIIII-__—

7d N [1[f[  4819GHz[ 64560dBm| | [ |

] N [1]f]  2410GHz|  4009dBm| | [ 0000 |
A N[1|f[  9636GHz|  -71.027 dBm|
I

Note: The Mark3 point is carrier.

802.11q, traffic mode; Channel 01; (12~25 )GHz

Stop 25.000 GHz
Sweep 30.7 ms (1001 pts)

MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION WALUE

NN [1]Ff] 20 868 GHz 55, 680 ®em | ]
y 1
3 | A
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12. BAND EDGE MEASUREMENT
12.1 TEST SETUP

Antenna

e tower

| S— > 3Mm < — Horn

EUT d antenna
_\ 4m /
j%\ Spectrum
A analyzer
[ ]
\
l

Tumtable | Y Y ‘
umtable | o im \ L
/ A ~ Pre-amp -\Q%E
; | l |
12.2 LIMITS

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

12.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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12.4 RESULTS & PERFORMANCE

BT GFSK (Low Channel)

Detector mode: Peak Polarity: Vertical
1200 dBu¥/m

Page 50 of 116

Limit1: —_—

Limit2: —_—

2

70

1
e oo e sateoempb b e g e P N A Bt e A e i e o

20,0

23

10.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 2390.00

2410.00 MH=z

No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 24.54 30.80 55.34 74.00 -18.66 100 107 peak
2 2402.184 69.96 30.85 100.81 74.00 26.81 100 107 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥/m
Limit1: e
Limit2: e
/2»
50 Y
1’
0.0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 2390.00 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.32 30.80 45.12 54.00 -8.88 100 113 AVG
2 2402.184 31.28 30.85 62.08 54.00 8.08 100 113 AVG
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Detector mode: Peak

ZTE Corporation

Polarity: Horizontal
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1200 dBuV/m
Limit1: —
Limit2: —_—
70
1
S At s s i Abtmp ittt g gttt B M e i ot PO pottorico~ .
20,0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 2390.00 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 24.60 30.80 55.4 74.00 -18.6 100 126 peak
2 2402.385 69.34 30.85 100.19 74.00 26.19 100 126 peak
Detector mode: Average Polarity: Horizontal
100.0 dBu¥/m
Limit1: —_—
Limit2: —_
/g
" 1\
S
0.0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 235000 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.24 30.80 44.24 54.00 -9.76 100 110 AVG
2 2401.984 32.11 30.85 62.96 54.00 8.96 100 110 AVG
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BT GFSK (High Channel)
Detector mode: Peak

Polarity:

ZTE Corporation

Vertical
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1200 dBu¥/m

Limit1:
Limit2:

70
WWWMWWWWMWWWW
20.0
2475000 2477.50 2480.00 2482 50 2485.00 2487 50 249000 2492 50 2495.00 250000
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2479.860 64.35 31.12 95.47 74.00 21.47 100 122 peak
2 2483.500 24.29 31.13 55.42 74.00 -18.58 100 122 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥/m
Limit1: —
Limit2: —_—
1
50 \
2

0.0

2475000 2477.50 2480.00 2482 50 2438500 2487 50 2490.00 2492 50 243500 2500.00 MH3
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark

(MHz2) (dBuv) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)

1 2479.960 31.35 31.12 62.42 54.00 8.42 100 102 AVG
2 2483.500 14.26 31.13 45.39 54.00 -4.61 100 104 AVG




Report No. : ZZ20130515002-1

ZTE Corporation

Polarity: Horizontal
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Limit1:

Detector mode: Peak
1200 dBu¥/m

Limit2:

70

20.0

2485.00

248750

249000

2492 .50

2495.00

250000

2480.00

2482.50

Degree

Remark

2475000 2477.50

Correct

Result

Limit

Margin
(dB)

Height
(cm)

(deg.)

No. Frequency

Reading
(dBuv)

Factor(dB/m)

(dBuV/m)
94.58

74.00

(dBuV/m)

20.58

100

102
102

peak
peak

(MH2z)
1 2480.160

63.46

31.12
31.13

54.66

74.00

-19.34

100

23.53

2 2483.500

Polarity:

Horizontal

Limit1:

Detector mode: Average

100.0 dBuV/m

Limit2:

50

2487.50

2450.00

2492.50

2495.00

2500.00 M

0.0
2475.000 2477.50

2480.00

2482.50

2485.00

Margin

Height

Degree

Remark

Result

Limit

(cm)

(deg.)

No. Frequency

Reading

Correct
Factor(dB/m)

(dBuv/im) | (d

BuV/m)
54.00

(dB)
8.33

100

102
102

AVG
AVG

(MH2z)
1 2480.010

(dBuv)
31.21

31.12

62.33
45.36

54.00

-8.64

100

14.23

31.13

2 2483.500
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BT 8-DPSK (Low Channel)

Detector mode: Peak Polarity: Vertical

ZTE Corporation
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120.0 dBuV¥/m
Limit1: e
Limit2: _
e
70
1
L ettt s i A AR AL S A A W A AN
20,0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 2390.00 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 27.31 30.80 58.11 74.00 -16.89 100 123 peak
2 2402.385 66.28 30.85 97.13 74.00 23.13 100 123 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥Y/m
Limit1: —_—
Limit2: —_—
/2:
50 —/ &
1
"
0.0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 235000 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.12 30.80 44.92 54.00 -10.08 100 123 AVG
2 2402.184 31.23 30.85 62.08 54.00 8.08 100 123 AVG
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Detector mode: Peak Polarity: Horizontal
120.0 dBu¥/m
Limit1: —_—
Limit2: —_—
=
70
1
At e AU T A0 A T R A A e A
20,0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 2390.00 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 27.00 30.75 57.75 74.00 -16.25 100 245 peak
2 2402.184 70.17 30.74 100.91 74.00 26.91 100 245 peak
Detector mode: Average Polarity: Horizontal
100.0 dBu¥/m
Limit1: —_—
Limit2: —_
/2’
1
—————
0.0
2310.000 2320.00 2330.00 2340.00 2350.00 2360.00 2370.00 2380.00 235000 2410.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.15 45.00 59.15 54.00 5.15 100 245 AVG
2 2402.184 32.23 63.11 95.34 54.00 41.34 100 245 AVG
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BT 8-DPSK (High Channel)

Detector mode: Peak

Polarity: Vertical

ZTE Corporation
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1200 dBu¥Y/m
Limit1: —
Limit2: _
1
F0
J\MwJII‘*"-\ & P Moty ot et Ao ot e e AP o e et
20.0
2475000 2477 50 2480.00 2482 50 2485 00 2487 50 2490.00 2492 50 249500 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2480.210 63.73 31.12 94.85 74.00 20.85 100 156 peak
2 2483.500 23.74 31.13 54.87 74.00 -19.13 100 156 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥/m
Limit1: —_—
Limit2: _
/>1
50 \)2
0.0
2475000 247750 248000 2482 50 2485 00 2487 50 2490.00 2492 50 249500 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz2) (dBuv) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2480.060 31.24 31.12 62.36 54.00 8.36 100 156 AVG
2 2483.500 14.32 31.13 45.45 54.00 -8.55 100 156 AVG
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Detector mode: Peak

ZTE Corporation

Polarity: Horizontal
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1200 dBu¥/m

Limit1: —_—

Limit2: —_

4
0
2
i ol i F i e i sttt starion e b i s A At it e
20,0
2475000 247750 2480.00 2482 50 248500 248750 245000 2492 50 249500 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2480.210 62.73 31.12 93.85 74.00 19.85 100 156 peak
2 2483.500 24.19 31.13 55.32 74.00 -18.68 100 156 peak
Detector mode: Average Polarity: Horizontal
100.0 dBuV/m
Limit1: —
Limit2: —_—
1
50 \42
0.0
2475000 2477.50 2480.00 2482 50 248500 2487.50 2490.00 2492 50 249500 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2480.010 31.25 31.12 62.37 54.00 8.37 100 156 AVG
2 2483.500 14.32 31.13 45.45 54.00 -8.55 100 156 AVG
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Wifi b Mode (Low Channel)

Detector mode: Peak

ZTE Corporation

Polarity: Horizontal
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100.0 dBu¥/m

Limit1:
Limit2:

1

50
0.0
2310.000 2321.00 2332.00 2343.00 2354.00 2365.00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 25.75 30.80 56.55 74.00 -17.45 100 99 peak
2 2413.607 54.26 30.89 85.15 74.00 11.15 100 99 peak
Detector mode: Average Polarity: Horizontal
100.0 dBuv/m
Limit1: —_—
Limit2: —_—
ﬁ\?z'
50 0 Il'
oo
2310000 2321.00 2332.00 2343 .00 2354 00 2365.00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.45 30.80 45.25 54.00 -8.75 100 99 AVG
2 2413.000 51.59 30.88 82.47 54.00 28.47 100 99 AVG
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Detector mode: Peak

ZTE Corporation

Polarity: Vertical
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100.0 dBu¥/m

Limit1: —_—
Limit2: . —
i e A=A M oA hag i i Sl o
50
0.0
2310.000 2321.00 2332.00 2343.00 235400 2365.00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 23.96 30.80 54.76 74.00 -19.24 100 199 peak
2 2413.000 56.93 30.88 87.81 74.00 13.81 100 199 peak
Detector mode: Average Polarity: Vertical
100.0 dBuv/m
Limit1: —
Limit2: —_—
|
50 ; J
oo
2310.000 2321.00 2332.00 2343 .00 2354 00 2365.00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz2) (dBuv) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.43 30.80 45.13 54.00 -8.87 100 199 AVG
2 2413.000 53.56 30.88 84.44 54.00 30.44 100 199 AVG
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Wifi b Mode (High Channel)

Detector mode: Peak

ZTE Corporation

Polarity: Horizontal

Page 60

of 116

100.0

dB u% Fm

=

1

Lanmit1:
Limit2:

WMWMW

50

oo

2455 000 2459.50

2464.00

2468.50

2473.00

2477 50

2482 00

2486_50

2491.00

2500.00

No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.000 54.47 31.06 85.53 74.00 11.53 100 123 peak
2 2483.500 24.15 31.13 55.28 74.00 -18.72 100 123 peak
Detector mode: Average Polarity: Horizontal
100.0 dBuV/m
Limit1: —_—
Limit2: —_—
1
|/
50 \ 3
0.0
2455000 245950 246400 246850 2473.00 2477.50 248200 248650 2491_00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2) (dBuv) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.000 51.61 31.06 82.67 54.00 28.67 100 123 AVG
2 2483.500 14.29 31.13 45.42 54.00 -8.58 100 123 AVG
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Detector mode: Peak Polarity: Vertical
1000 dBu¥/m

1

Limit1:
//_‘/_\”) Limit2:

2
Kot oo ey e A A A i
50
0.0
2455.000 245950 2464.00 2468.50 2473.00 2477.50 2482.00 2496.50 2491.00 2500.00 MHz
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.000 58.65 31.06 89.71 74.00 15.71 100 321 peak
2 2483.500 25.24 31.13 56.37 74.00 -17.63 100 321 peak
Detector mode: Average Polarity: Vertical
100.0 dBuV/m
Limit1: —
Limit2:
/\/\M\/LV\/‘\/_\\’\
50 \ .
0.0
2455000 2459.50 246400 2468.50 2473.00 2477.50 248200 2486.50 2491.00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.000 55.59 31.06 86.65 54.00 32.65 100 321 AVG
2 2483.500 14.21 31.13 45.34 54.00 -8.66 100 321 AVG




Report No. : ZZ20130515002-1 ZTE Corporation Page 62 of 116

Wifi g Mode (Low Channel)

Detector mode: Peak Polarity: Horizontal

100.0 dBu¥/m

Limit1: —_—
Limit2: —_—
¥ ]

50
0.0
2310.000 2321.00 2332.00 2343.00 2354 00 2365.00 2376.00 2387.00 239800 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 25.06 30.80 55.86 74.00 -18.14 100 160 peak
2 2414.000 60.25 30.89 91.14 74.00 17.14 100 160 peak
Detector mode: Average Polarity: Horizontal
100.0 dBu¥Y/m
Limit1: —
Limit2: —_—
2
e ]
50 ; /J
oo
2310.000 2321.00 2332.00 2343.00 2354 .00 2365 .00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.41 30.80 45.21 54.00 -8.79 100 160 AVG
2 2414.000 44,75 30.89 75.64 54.00 21.64 100 160 AVG
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Detector mode: Peak Polarity: Vertical
100.0 dBu¥/m
Limit1: e
1
WMMMWWWWWMMW
50
0.0
2310.000 2321.00 2332.00 2343.00 2354.00 2365.00 2376.00 2387.00 2398.00 2420.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 26.69 30.80 57.49 74.00 -16.51 100 126 peak
2 2414.000 62.43 30.89 93.32 74.00 19.32 100 126 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥/m
Limit1: —
Limit2: —_—
2
‘/—W——\/‘:’i'—“--u—a
0 1 /_/_)
oo
2310000 2321.00 2332.00 2343 .00 2354 00 2365.00 2376.00 2387.00 2398.00 2420.00 MH
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2390.000 14.43 30.80 45.23 54.00 -8.77 100 126 AVG
2 2414.000 46.55 30.89 77.44 54.00 23.44 100 126 AVG
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Wifi g Mode (High Channel)
Detector mode: Peak Polarity: Horizontal
100.0 dBu¥/m
Limit1: —
w, Limit2:
2
Bl i p st o e de i fan A
50
0.0
2455.000 2459.50 2464.00 2468.50 2473.00 2477.50 2482.00 2486.50 2491.00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.500 59.68 31.07 90.75 74.00 16.75 100 195 peak
2 2483.500 24.58 31.13 55.71 74.00 -18.29 100 195 peak
Detector mode: Average Polarity: Horizontal
100.0 dBuv/m
Limit1: —
Limit2:
1
P S Sy
50
e
oo
2455 000 245950 2464 .00 2468.50 2473 .00 24F7.50 2482 00 2486_50 2491.00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MH2z) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.500 44.47 31.07 75.54 54.00 21.54 100 195 AVG
2 2483.500 14.13 31.13 45.26 54.00 -8.74 100 195 AVG
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Detector mode: Peak

ZTE Corporation

Polarity: Vertical
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100.0

S50

dB u% #m

W

1

RN

Limit1: &

Limit2: —_—

0-20455]]0[! 2459 50 2464 00 2468 .50 2473 00 247F 50 2482 00 2486 50 2491_00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.567 64.59 31.07 95.66 74.00 21.66 100 196 peak
2 2483.500 24.88 31.13 56.01 74.00 -17.99 100 196 peak
Detector mode: Average Polarity: Vertical
100.0 dBu¥Y/m
Limit1: —_—
Limit2: —_—
1
#_—_—_H_ﬁ_v:’:_/_\/ﬁ
50 2
oo
2455 000 2459 50 2464 .00 2468 50 2473 .00 2477 50 2482 00 2486 50 2491_00 2500.00
No. Frequency | Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
1 2463.500 48.59 31.07 79.66 54.00 25.66 100 196 AVG
2 2483.500 14.29 31.13 45.42 54.00 -8.58 100 196 AVG
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13. SPURIOUS EMISSIONS (RADIATION)
13.1 TEST SETUP

Radiated Spurious Measurement: below 30MHz

[—

Antenha

" towrer

Loop ahtenha

4m LT
/ Specttum f
o] | Eeceimer
Pre-am p L, I:lgg

EUT

Turntab le

Reference ground plane —/

Radiated Spurious Measurement: below 1GHz

Antenna

~ tower

3am Bi-log

.~ antenna

4m /
Spectrum
—_ %@ﬁn\\ analyzer
: ] N\ \ ]
v
Turntable 0.8m 1m
[ ] [
Reference ground plane J/

Radiated Spurious Measurement: above 1GHz

EUT

]
oty
0o

Antenna

~ tower

3m ‘  — Horn

EUT \ ‘ o antenna
é_‘ " /
Di\ Spectrum
A —— analyzer
( J i

v
Turntable 0.8m 1m
i - Pre-amp NN O =
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13.2 LIMITS
Frequency Limits Measured distance
(MHz) (dBpv/m) (m)
0.009-0.490 107.6-72.9
0.490-1.705 52.8-42.1 10
1.705-30.0 49
30~88 40
88~216 43.5 3
216-960 46
Above 960 54

Notes: the calculate formula for below 30MHz

L2 = 20Ig (L1) + 40Ig (d1/d2)

L2: is the specified limit in dB microvolts per metre at distance d2.
L1: is the specified limit in microvolts per metre at distance d1.

For example:
L1 = 2400/9 (uVv/m), d1 =300 (m), d2 = 10 (m), so L2 as follows:
20lg (2400/9) +40Ig(300/10) = 107.6(dBuV/m)

13.3 TEST PROCEDURE

Radiated Emission (9 kHz - 30 MHz) :

Spurious emissions from the EUT are measured in the frequency range of 9 kHz to 30 MHz
using a tuned receiver and a shielded loop antenna. The antenna was positioned 10 meters
horizontally from the EUT. Measurements have been made in all three orthogonal axes and
the shielded loop antenna was rotated to locate the maximum of the emissions. The
emission limits are based on measurements employing a CISPR quasi-peak detector except
for the frequency bands 9-90 kHz, 110-490 kHz.

Radiated Emission ( 30 MHz — 1000 MHz) :

According to description of ANSI C63.4: 2009 sec.13.1.4, the preliminary radiated emissions
measurement were carried out. The preliminary radiated measurements were performed at
the measurement distance that specified for compliance to determine the emission
characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration
and mode of operation were determined for producing the maximum level of emissions.
These configurations were used for the final radiated emissions measurements. The
measurement is carried out using a spectrum analyzer or receiver. The Quasi-peak detector
Is used and RBW is set to 120kHz .The antenna height and turn table rotation is adjusted
until the maximum power value is founded on spectrum analyzer or receiver.
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Radiated Emission (Above 1 GHz) :

According to description of ANSI C63.4: 2009 sec.13.4.2, the preliminary radiated emissions
measurement were carried out. The preliminary radiated measurements were performed at
the measurement distance that specified for compliance to determine the emission
characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration
and mode of operation were determined for producing the maximum level of emissions.
These configurations were used for the final radiated emissions measurements. The
measurement is carried out using a spectrum analyzer or receiver. The spectrum analyzer
scans from 1GHz to 25GHz (higher than the 10™ harmonic of the carrier). The peak detector
is used for Peak limit and RBW is set to 1MHz ,VBW = 3RBW. The peak detector is used for
Average limit and RBW is set to 1MHz ,VBW is not smaller than 1/T, T = to the shortest pulse
width. The antenna height and turn table rotation is adjusted until the maximum power value
is founded on spectrum analyzer or receiver.
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13.4 RESULTS & PERFORMANCE

From 9KHz to 30MHz:
Bluetooth GFSK, traffic mode; Channel 0

ZTE Corporation

A Level (dBuVWim) Date: Time;
65
1 .00g .02 .05 A .2 5 1 2 5 10 20 30
Freguency (MHz)
Date: Time:

Level (dBuVim)
30

65

Page 69 of 116

009 02 05 A 2 5 1 5 10 20 30
Frequency (MHz)
Frequency | Polarization | Reading C(l):rrectlon MEasulre Limit (Bve_r D
(MHz) (H/V) (dBuV) actor eve (dBuV/m) imit etector
(dB/m) (dBuV/m) (dB)
0.31 H 10.58 19.53 30.11 76.8 -46.69 Peak
0.37 Vv 8.16 19.66 28.87 75.3 -46.43 Peak
13.54 H 10.76 18.14 28.9 49.0 -20.1 Peak
13.65 Y 4.65 18.43 23.08 49.0 -25.92 Peak
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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Bluetooth 8-DPSK, traffic mode; Channel 0

H:
Level (dBuVW/m) Date: Time:
130
65
e .009 .02 .05 A 2 5 1 2 5 10 20 30
Frequency (MHz)
V:
Level (dBuWim) Date: Time:

65

009 02 05 A 2 e 1 2 5 10 20 30
Frequency (MHz)
N . Correction | Measure . Over
Fr?I\CjIlIJ_ile;cy Po'?ﬂf\%tlon F(iggﬂl\r/m)g Factor Level ( dlélljn\}'}m) Limit Detector

(dB/m) (dBuV/m) (dB)
0.30 H 10.37 16.89 27.26 771 -49.84 Peak
0.30 \ 10.37 16.34 26.71 771 -50.39 Peak
13.54 H 3.52 18.53 22.05 49.0 -26.95 Peak
52 \ 13.26 13.21 26.47 49.0 -22.53 Peak

H: Horizontal  V: Vertical
Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11Db, traffic mode; Channel 01

H:
Level {(dBuVWim) Date; Time;
30
65
0.009 .02 .05 B | .2 5 1 2 5 10 20 30
Frequency (MHZ)
V:
Level (dBuVWim) Date: Time:
130
65
U.DEJQ .02 .05 A 2 5 1 2 L 10 20 30
Frequency (MHz)
Frequency | Polarization | Reading C(l):r;ifgfn Mfg\?lejlre Limit S\rﬁ: Detector
(MHz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
0.28 H 10.24 18.85 29.09 77.7 -55.61 Peak
0.17 \Y 6.89 17.92 24.81 82.1 -57.29 Peak
0.39 H 9.22 19.44 28.66 74.9 -46.24 Peak
0.49 \Y 9.98 18.21 28.19 52.8 -24.61 Peak

H: Horizontal  V: Vertical
Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11g, traffic mode; Channel 01

Level (dBuVim) Date: Time:
130
65

4 |
" 009 .02 .05 A 2 .5 1 2 5 10 20 30
Frequency (MHz)

Level (dBuWim) Date: Time:
130
65

i v A
" 009 02 .05 A 2 5 1 2 5 10 20 30
o . Freq“ggﬁggﬁon Measure Limi Over

e || ey | Feor | Level | gy | Lmit | Detector
0.49 H 8.98 19.21 28.19 52.8 -24.61 Peak
0.24 \Y 8.51 18.48 26.99 79.1 -52.11 Peak
0.65 H 9.47 18.75 28.22 50.4 -22.18 Peak
4.24 Vv 7.79 17.21 25 49.0 -24 Peak

H: Horizontal  V: Vertical
Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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From 30MHz to 1GHz:
Bluetooth GFSK, traffic mode; Channel 0

H:

Level (dBuV/m)

ZTE Corporation
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a0

70

60

50

30

20

10

404F—J

FCC CLASSB
Y
[.

30 100.

80

200.

Level (dBuV/m)

300.

400.

500.
Frequency

600.
{(MHz)

700.

800.

900. 1000

70

60

50

FCC CLASS B
e
I.

30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
o . Correction | Measure - Over
i |G| sy | Feor | Level | gl | Lmit | Detector
48.16 H 12.04 12.91 24.95 40.0 -15.05 Peak
50.35 \% 17.39 11.48 28.87 40.0 -11.13 Peak
254.63 H 10.76 13.44 24.2 43.5 -19.3 Peak
233.72 \% 13.26 13.21 26.47 46.0 -19.53 Peak
469.80 H 8.44 21.78 30.22 46.0 -15.78 Peak
488.40 \% 5.82 21.96 27.78 46.0 -18.22 Peak
H: Horizontal  V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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Bluetooth 8-DPSK, traffic mode; Channel O

ZTE Corporation
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H:
30 Level (dBuV/m)
70
60
FCC CLASS-B
el
50 F
40—'
301
2 3
20
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
V
30 Level (dBuV/m)
7o
60
FCC CLAS{S-B
50 F
40—'
30 1 7 3
20
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency | Polarization | Reading C?:r;ifg?n Mlc_e:\?leJlre Limit S\r/:l’: Detector
(MHZz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
59.10 H 15.75 12.58 28.33 40.0 -11.67 Peak
60.07 V 16.82 11.48 28.30 40.0 -11.70 Peak
240.49 H 10.30 11.71 22.01 435 -21.49 Peak
251.16 \ 13.05 13.21 26.26 46.0 -19.74 Peak
393.75 H 9.38 15.19 24.57 46.0 -21.43 Peak
444 19 \Y 4.97 21.96 26.93 46.0 -19.07 Peak
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11b, traffic mode; Channel 01
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H:
30 Level (dBuV/m)
7o
60
FCC CLASSB
=
50 |'
40—'
2 3
) WW
20 W
10
30 100. 200. 300. 400. 500. 600. 700. 900, 1000
Frequency (MHz)
V:
30 Level (dBuV/m)
fo
60
FCC CLASS-B
[
50 |
2 2
] iwmwmw
;
20
10
30 100. 200. 300. 400. 500. 600. T00. 900. 1000
Frequency (MHz)
L . Correction | Measure o Over
Frequency | Polarization | Reading Limit .
Factor Level Limit Detector
(MHz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
50.63 H 17.4 11.39 28.79 40.0 -11.21 Peak
77.56 \Y 13.54 10.87 24.41 40.0 -15.59 Peak
275.24 H 16.34 13.62 29.96 46.0 -16.04 Peak
301.44 V 14.19 15.94 30.13 46.0 -15.87 Peak
469.80 H 9.69 21.75 31.44 46.0 -14.56 Peak
502.55 \Y 8.19 22.03 30.22 46.0 -15.78 Peak
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11g, traffic mode; Channel 01
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H:
30 Level (dBuV/m)
70
60
FCC CLASS-B
=]
50 |'
40—'
30 1 2
20
10
30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
V:
30 Level (dBuV/m)
]
60
FCCCLAS{S-B
50 |'
40—'
30
g = 3
20
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
L . Correction | Measure . Over
Frequency | Polarization | Reading Limit .
Factor Level Limit Detector
(MHz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
61.57 H 18.91 11.6 30.51 40.0 -9.49 Peak
143.58 \ 13.71 12.65 26.36 43.5 -17.14 Peak
147 .48 H 16.44 12.97 29.41 43.5 -14.09 Peak
187.67 \Y 8.85 13.15 22.0 43.5 -21.5 Peak
25415 H 15.2 13.68 28.88 46.0 -17.12 Peak
258.45 \Y 13.59 14.05 27.64 46.0 -18.36 Peak
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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Above 1GHz:
Bluetooth GFSK, traffic mode; Channel 0
H:

Bl::.Le'.l'lr-:-i (dBuV/m)

FCC CLASS-BPK

70

60
FCCCLASSBAV

50 4 2
Bl M WWWWWWWWW

30

20

10

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

V.

EuLevel {dBuVim)

FCC CLASS-B PK

70

60
FCC CLASS B AV

i | EMWMWWW
30
20
10
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
o , Correction Measure . Over
Frequency | Polarization | Reading Limit o
Factor Level Limit Detector
(MHz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
4805.3 H 34.43 12.93 47.36 74.0 -26.64 Peak
4806.3 V 34.08 12.95 47.03 74.0 -26.97 Peak
72101 H 31.22 15.88 471 74.0 -26.90 Peak
7209.5 V 31.22 15.88 471 74.0 -26.90 Peak
N/A

H: Horizontal  V: Vertical
Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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Bluetooth 8-DPSK, traffic mode; Channel O

ZTE Corporation
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H:
20 Level (dBuV/m)
FCC CLASS-BPK
70
60
FCC CLASS-B AV
= 1 ZWMWMWWMWWWN*A
40WMMWW
30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
V:
80 Level (dBuV!m)
FCC CLASS-B PK
70
60
FCC CLASS-B AV
50 1 2
4OWMWWMWWWWWW
30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
o , Correction Measure . Over
Frequency | Polarization | Reading Limit L
Factor Level Limit Detector
(MHz) (H/V) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
4825.3 H 34.39 13.24 47.63 74.0 -26.37 Peak
4808.6 V 34.02 13.01 47.03 74.0 -26.97 Peak
72221 H 33.05 16.14 49.19 74.0 -24.81 Peak
7222.5 V 31.9 16.14 48.04 74.0 -25.96 Peak
N/A
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11b, traffic mode; Channel 01

ZTE Corporation
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H:
goLevel (dBuV/m)
FCC CLASS-B PK
70
60
FCC CLASS.B AV
50 1
WM WMWWWWWWW

30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
V:
30 Level (dBuV/m)
FCC CLASS-B PK
70
60
FCC CLASS-B AV
50 |
O bt A WWWWMW

30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Frequenc Polarization | Readin Correction Measure Limit Over
(I\c}IHz) Y (HIV) ( dBuV)g Factor Level (dBuV/m) Limit Detector
(dB/m) (dBuV/m) (dB)
4864.6 H 35.54 13.08 48.62 74.0 -25.38 Peak
4863.9 V 35.54 13.08 48.62 74.0 -25.38 Peak
7307.7 H 32.61 16.54 49.15 74.0 -24.85 Peak
7308.1 Vv 33.01 16.62 49.63 74.0 -24.37 Peak
N/A
H: Horizontal V: Vertical

Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)
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802.11g, traffic mode; Channel 01

H:
ggLevel (dBuvim)
FCC CLASS-B PK
70
60
; FCC CLASS-B AV
50 1
4OWW
30
20
10
1000 4000. 6000. 3000. 10000. 12000. 14000, 16000. 18000
Frequency (MHz)
V:
ggLevel (dBuVim)
FCC CLASS-B PK
70
60
2 FCC CLASS-B AV
50 1
40 WWWWMWWWWW
30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freqguency (MHz)
Frequenc Polarization | Readin Correction Measure Limit Over
(|\CJ|HZ) y (HIV) ( dBuV? Factor Level (dBuV/m) Limit Detector
(dB/m) (dBuV/m) (dB)
4820.5 H 35.96 12.95 48.91 74.0 -25.09 Peak
4820.2 \Y; 33.44 12.95 46.39 74.0 -27.61 Peak
7233.3 H 34.00 16.25 50.25 74.0 -23.75 Peak
7235.2 \Y; 37.16 16.28 53.44 74.0 -20.56 Peak
N/A

H: Horizontal  V: Vertical
Measure Level(dBuV/m) = Reading (dBuV) + Correction Factor (dB/m)




